FCC Part 15.247 DA 00-705_Test Report

1.20 dB Bandwidth

Test Mode Test Channel EBW[MHZ] Limit{MHZz] Verdict
2402 0.7423 PASS

GFSK 2441 0.7252 PASS
2480 0.8295 PASS

2402 1.131 PASS

m/4DQPSK 2441 1.120 PASS
2480 1.122 PASS

2402 1.135 PASS

8DPSK 2441 1.118 PASS
2480 1.119 PASS
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Agilent Spectrum Analyzer - Occupied BW

20 dB Bandwidth_DH1_2402

i RL RF S0Q  AC SENSEPULSE ALIGHN AUTO 02:48:16PM Oct 17, 2017
Icenter Freq 2.402000000 GHz Center Freq: 2402000000 GHz Radio Std: None Frequency
—— Trig:Free Run Avg[Held: 11
#IFGain:Low #Atten: 30 dB Radio Device: BTS
Mkr1 2.40184 GHz
Ref Offset 1.7 dB
10 dBidiv Ref 20.00 dBm 6.0866 dBm
Log 1
oo ’ Center Freq||
000 A a 2.402000000 GHz
100 ‘\/Nf‘f N
.20.0 ﬂ,f"""f r\’\.-\,,.\
300 vl RPN
400 Premar /N/ S
-60.0
-60.0
-70.0
Center 2.402 GHz Span 2 MHz CF st
Res BW 30 kHz #VBW 100 kHz Sweep 2.133 ms| 200000 Kon
Auto Man
Qccupied Bandwidth Total Power 12.5 dBm
843.92 kHz Freqofiset
Transmit Freq Error 6.163 kHz OBW Power 99.00 % OHz
x dB Bandwidth 742.3 kHz x dB -20.00 dB
MSG STATUS

Agilent Spectrum Analyzer - Occupied BW
i RL RF

20 dB Bandwidth_DH1_2441

{ S0%  AC SENSE:PULSE ALIGH AUTO 025t06PMoct 17,2017 |
Icenter Freq 2.441000000 GHz Center Freq: 2.441000000 GHz Radio Std: None Frequency
—— Trig:Free Run Avg|Hold: 11
¥IFGain:Low #Atten: 30 dB Radio Device: BTS
Mkr1 2.44084 GHz
Ref Offset 1.7 dB
10aBiay ___Ref 20.00 dBm 6.0767 dBm
og 1
00 . Center Freq||
0.00 VAN NS 2.441000000 GHz
-10.0 j/ \/h‘“
xfr n\'\“"k,\.
-20.0
[~ Y
300 A =
a0 0 e et \""L P
7
-50.0
-60.0
-70.0
Center 2.441 GHz Span 2 MHz CF Step
Res BW 30 kHz #VEBW 100 kHz Sweep 2.133ms 200,000 kHz
Auto Man
Occupied Bandwidth Total Power 12.5 dBm
847.75 kHz Freqofteet
Transmit Freq Error -3.563 kHz OBW Power 99.00 % OHz
x dB Bandwidth 725.2 kHz x dB -20.00 dB
MSG STATUS
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Agilent Spectrum Analyzer - Occupied BW
i RL

20 dB Bandwidth_DH1_2480

Agilent Spectrum Analyzer - Occupied BW
i RL RF S0Q  AC

{ RF S0n  AC SENSE:PULSE] ALIGNAUTO o25407PMOct 17,2007 [ |
ICenter Freq 2.480000000 GHz Center Freq: 2.480000000 GHz Radio Std: None Frequency
—— Trig:Free Run Avg|Hold:>1/1
#IFGain:Low #Atten: 30 dB Radic Device: BTS
Mkr1 2.47984 GHz
Ref Offset 1.7 dB
10 dBIdiv Ref 20.00 dBm 5.8229 dBm
og 1
00 A Center Freq||
0.00 e al 2.480000000 GHz
-10.0 f"/ \’\w
-20.0 /""”fx RSN
and M
-30.0 Jﬁ/,f\ o
40 MMJ \\ﬁ Wr-\
-60.0
-60.0
-70.0
Center 2.48 GHz Span 2 MHz CF St
Res BW 30 kHz #VBW 100 kHz Sweep 2.133 ms| 200,000 ki
Auto Man
Occupied Bandwidth Total Power 12.3 dBm
845.69 kHz Freqoftset
Transmit Freq Error -4.729 kHz OBW Power 99.00 % 0Hz
x dB Bandwidth 829.5 kHz x dB -20.00 dB
M3G STATUS

20 dB Bandwidth_2DH1_2402

{ SENSE:PULSE] ALIGN AUTO 030m47PMOct 17,2017 [ |
Icenter Freq 2.402000000 GHz Center Freq: 2402000000 GHz Radio Std: None Frequency
—— Trig:Free Run Avg|Held:»111
#IFGain:Low #Atten: 30 dB Radio Device: BTS
Mkr1 2.402124 GHz
Ref Offset 1.7 dB
10a3ian ___Ref 20.00 dBm 3.2435 dBm
og
100 01 Center Freq||
0.00 7 f\’\ 2.402000000 GHz
-1 r\\(__w “‘\-—.,Jv’\fﬂh
-20.0 f \\N"\
-30.0
400 HVA\V“‘\,({/"_/ ﬂ\“‘n\ﬁ,/v
-60.0
-60.0
-70.0
Center 2.402 GHz Span 2 MHz CF Step
Res BW 30 kHz #VBW 100 kHz Sweep 2.133ms 200,000 kHz
Auto Man
Occupied Bandwidth Total Power 11.0 dBm
1.0738 MHz Freqoffse
Transmit Freq Error -11.054 kHz OBW Power 99.00 % OHz
x dB Bandwidth 1.131 MHz x dB -20.00 dB
MSG STATUS
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Agilent Spectrum Analyzer - Occupied BW
i RL

20 dB Bandwidth_2DH1_2441

M3G

Agilent Spectrum Analyzer - Occupied BW
i RL RF S0Q  AC

STATUS

20 dB Bandwidth_2DH1_2480

SENSEPULEE]

{ RF S0 AC SENSEPULEE ALIGH AUTO 03:04:28PM Oct 17, 2017
ICenter Freq 2.441000000 GHz Center Freq: 2.441000000 GHz Radio Std: None Frequency
—— Trig:Free Run Avg|Hold: 111
#IFGain:Low #Atten: 30 dB Radic Device: BTS
Mkr1 2.441124 GHz
Ref Offset 1.7 dB
10dBidiv  Ref 20.00 dBm 3.5068 dBm
og
100 01 Center Freq||
0.00 e 2.441000000 GHz
-10.0 T h“v&»./f‘\
\'—\-.
-20.0
-30.0 / \
400 h“\/"\,\,j// \\'\‘\,_,m
-50.0
-60.0
-70.0
Center 2.441 GHz Span 2 MHz CF Step
Res BW 30 kHz #VBW 100 kHz Sweep 2.133 ms 200,000 kHz
Auto Man
Occupied Bandwidth Total Power 11.2 dBm
1.0720 MHz Freqoftset
Transmit Freq Error -11.614 kHz OBW Power 99.00 % OHz
x dB Bandwidth 1.120 MHz x dB -20.00 dB

{ | ALIGHN AUTO 03:07:01PM Oct 17, 2017
Icenter Freq 2.480000000 GHz Center Freq: 2480000000 GHz Radio Std: None Frequency
—— Trig:Free Run Avg|Held:»111
#IFGain:Low #Atten: 30 dB Radio Device: BTS
Mkr1 2.480124 GHz
Ref Offset 1.7 dB
1Lo dB/div Ref 20.00 dBm 3.3145 dBm
og
100 xl Center Freq||
o.0n = 2.480000000 GHz
100 N W 1 \-\,..Mw/f‘“\.
-20.0 f M) \
-30.0
-40.0 '\/"W f‘f/ \%\.m
-60.0
-60.0
-70.0
Center 2.48 GHz Span 2 MHz CF Step
Res BW 30 kHz #VBW 100 kHz Sweep 2.133ms 200,000 kHz
Auto Man
Occupied Bandwidth Total Power 11.0 dBm
1.0717 MHz Freqoffse
Transmit Freq Error -11.826 kHz OBW Power 99.00 % OHz
x dB Bandwidth 1.122 MHz x dB -20.00 dB
MSG STATUS
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RL

Agilent Spectrum Analyzer - Occupied BW

20 dB Bandwidth_3DH1_2402

Agilent Spectrum Analyzer - Occupied BW
i RL RF S0Q  AC

1 RF 09 AC SENSE:PULSE ALIGN AUTO 03:10ePMoct 17,2007 [ |
ICenter Freq 2.402000000 GHz Center Freq: 2.402000000 GHz Radio Std: None Frequency
—— Trig:Free Run Avg|Hold:>1/1
#IFGain:Low #Atten: 30 dB Radic Device: BTS
Mkr1 2.402 GHz
Ref Offset 1.7 dB
10dBidiv  Ref 20.00 dBm 3.3548 dBm
og
00 f Center Freq||
0.00 T Ned | T 2.402000000 GHz
-10.0 1 e —
/J R 7 ]
200 v
300 Pl \‘\
400 Pt — /‘/H \d\uwv
500
500
700
Center 2.402 GHz Span 2 MHz CF St
Res BW 30 kHz #VBW 100 kHz Sweep 2.133 ms| 200,000 ki
Auto Man
Occupied Bandwidth Total Power 11.0 dBm
1.0676 MHz Freqoftset
Transmit Freq Error -3.003 kHz OBW Power 99.00 % 0Hz
x dB Bandwidth 1.135 MHz x dB -20.00 dB
M3G STATUS

20 dB Bandwidth_3DH1_2441

{ SENSEPULSE ALIGHN AUTO 03:12:58 PM Oct 17, 2017
Icenter Freq 2.441000000 GHz Center Freq: 2441000000 GHz Radio Std: None Frequency
—— Trig:Free Run Avg|Held:»111
#IFGain:Low #Atten: 30 dB Radio Device: BTS
Mkr1 2.441 GHz
Ref Offset 1.7 dB
10a3ian___Ref 20.00 dBm 3.6104 dBm
og
oo &1 Center Freq||
0.00 ool 2.441000000 GHz
-10.0 —r 1 P o,
-20.0
-30.0 ] \\
400 [P "'/J \-\"‘w’“‘"
-60.0
-60.0
-70.0
Center 2.441 GHz Span 2 MHz CF st
Res BW 30 kHz #VBW 100 kHz Sweep 2.133 ms| 200000 Kon
Auto Man
Occupied Bandwidth Total Power 11.1 dBm
1.0651 MHz Freqoffect
Transmit Freq Error -5.819 kHz OBW Power 99.00 % 0Hz
x dB Bandwidth 1.118 MHz x dB -20.00 dB
MSG STATUS
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Agilent Spectrum Analyzer - Occupied BW

20 dB Bandwidth_3DH1_2480

M3G

x dB Bandwidth

1.119 MHz x dB -20.00 dB

STATUS

i RL RF S0 AC SEMEEPULSE ALIGN AUTO 03:14:43PM Oct 17, 2017
[Center Freq 2.480000000 GHz Center Freq: 2.480000000 GHz Radio Std: None Frequency
—— Trig:Free Run Avg|Hold:>1/1
#IFGain:Low #Atten: 30 dB Radio Device: BTS
Mkr1 2.48 GHz
Ref Offset 1.7 dB
10dBidy___Ref 20.00 dBm 3.4059 dBm
og
o f Center Freq|
0.00 T | 2.480000000 GHz
-10.0 — w:—/ \m\\ﬂ\m/h
200 / s
. L
300 bind \
PUT) SN ;// \‘ﬂ S
500
500
700
Center 2.48 GHz Span 2 MHz CF Step
Res BW 30 kHz #/BW 100 kHz Sweep 2.133 ms 200.000 kHz
Auto Man
Occupied Bandwidth Total Power 10.9 dBm
1.0690 MHz Freq Offset
Transmit Freq Error -4.929 kHz OBW Power 99.00 % 0Hz
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2.0ccupied Bandwidth

Test Mode Test Channel OBW[MHZz] Limit(MHZz] Verdict
3.Conducted Peak Output Power
Test Mode Test Channel Power[dBm] Limit[dBm] Verdict
2402 6.325 30 PASS
GFSK 2441 6.263 30 PASS
2480 5.985 30 PASS
2402 5.146 21 PASS
T/ADQPSK 2441 5.247 21 PASS
2480 4.987 21 PASS
2402 5.173 21 PASS
8DPSK 2441 5.289 21 PASS
2480 5.036 21 PASS




N\ FCC Part 15.247 DA 00-705_Test Report

Agilent Spectrum Analyzer - Swept SA

Conducted Peak Output Power_DH1 2402

i RL RF 0@ AC SENSEPULSE ALIGH AUTO 02:48:30PM Oct 17, 2017 F
ICenter Freq 2.402000000 GHz | Avg Type: Log-Pur TRACE[1 2345 6 requency
PNO: Fast ~—»— Trig:Free Run Avg|Hold: 1010 THPE|M ottty
IFGainLow  #Atten: 30 dB verfP PPPPP
et Offect 17 dB Mkr1 2.401 974 375 GHZ|| ~ AutoTune
10dBiilv  Ref 20,00 dBm 6.325 dBm
Log
Center Freq
no ‘1 2.402000000 GHz
__,,.-———"'_——._._'— H_‘““"—w-‘__
0.oo
StartFreq
100 2.399500000 GHz
e Stop Freq
2.404500000 GHz
-30.0
400 CF Step
500,000 kHz
Auto Man
-50.0
00 Freq Offset
0Hz
-70.0
Center 2.402000 GHz Span 5.000 MHz
Res BW 3.0 MHz #VBW 8.0 MHz Sweep 1.067 ms (8001 pts)
MSG STATUS
Conducted Peak Output Power_DH1_ 2441
Agilent Spectrum Analyzer - Swept SA
i RL RF 0@ AC SENSEPULSE ALIGH AUTO 02:51:30PM Oct 17, 2017 F
ICenter Freq 2.441000000 GHz | Avg Type: Log-Pur TRACE[1 2345 6 requency
PNO: Fast ~—»— Trig:Free Run Avg|Hold: 1010 THPE|M ottty
IFGainLow  #Atten: 30 dB verfP PPPPP
et Offect 17 dB Mkr1 2.440 938 125 GHZ|| ~ AutoTune
10dBiilv  Ref 20,00 dBm 6.263 dBm
Log
‘ Center Freq
100 ’1 2.441000000 GHz
‘___.—-—-—”"_'d_?_'_'_.{ -__’—_—ﬁ_-___-——_-_-‘._‘_-“"-n-.
0.oo
StartFreq
100 2.438500000 GHz
=0 Stop Freq
2.443500000 GHz
-300
400 CF Step
500.000 kHz
Auto Man
-500
D Freq Offset
0Hz
-70.0
Center 2441000 GHz Span 5.000 MHz
Res BW 3.0 MHz #VBW 8.0 MHz Sweep 1.067 ms (8001 pts)

M3G

STATUS
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Conducted Peak Output Power_DH1 2480

Agilent Spectrum Analyzer - Swept SA
| RL RF o0& AC SEMEEPULSE ALIGHN AUTO 02:54:30PM Oct 17, 2017

ICenter Freq 2.480000000 GHz Avg Type: Log-Pur MACE[122455| | reduency
PNO: Fast —»— Trig:Free Run Avg|Hold: 10/10 TYPE| M ekt
IFGain:Low #Atten: 30 dB verfP PPPPP
et Ofreet 17 dB Mkr1 2.479 923 125 GHZ|| ~ AutoTune
10 dBidiv  Ref 20.00 dBm 5.985 dBm
Log
‘ Center Freq
10.0 ’1 2.480000000 GHz
000 ff)f—# -_‘-H—‘H_H‘_

StartFreq
100 2.477500000 GHz
e Stop Freq

2.482500000 GHz
-30.0
400 CF Step
500.000 kHz
Auto Man
-50.0
00 Freq Offset
0 Hz
=700
Center 2.480000 GHz Span 5.000 MHz
Res BW 3.0 MHz #VBW 8.0 MHz Sweep 1.067 ms (8001 pts)
MSG STATUS
Conducted Peak Output Power_2DH1_ 2402
Agilent Spectrum Analyzer - Swept SA
i RL RF S0%  AC SEMEEPULSE ALIGHN AUTO 03:01L:15PM Oct 17, 2017 F
ICenter Freq 2.402000000 GHz | Avg Type: Log-Pur TRACE[1 2345 6 requency
PNO: Fast ~—»— Trig:Free Run Avg|Hold: 1010 THPE|M ottty
[FGainLow  #Atten:30 dB verfP FEFFP
et Offect 17 dB Mkr1 2.402 012 500 GHZ|| ~ AutoTune
10 dBidiv  Ref 20.00 dBm 5.146 dBm
Log
Center Freq
100 1 2.402000000 GHz,
m——*‘”‘—""% __._'"‘"‘“-“-h--_
0o W#M —_—]

StartFreq
0D 2.399500000 GHz
=0 Stop Freq

2.404500000 GHz
-30.0
400 CF Step
500.000 kHz
Auto Man
-50.0
D Freq Offset
0Hz
-70.0
Center 2.402000 GHz Span 5.000 MHz
Res BW 3.0 MHz #VBW 8.0 MHz Sweep 1.067 ms (8001 pts)
MSG STATUS
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Conducted Peak Output Power_2DH1 2441

Agilent Spectrum Analyzer - Swept SA
| RL RF o0& AC SEMEEPULSE ALIGHN AUTO 02:05:28PM Oct 17, 2017

ICenter Freq 2.441000000 GHz Avg Type: Log-Pur mACE[122455| | reduency
PNO: Fast —»— Trig:Free Run Avg|Hold: 10/10 TYPE| M ekt
IFGain:Low #atten: 30 dB verfP PP PP P
et Ofreet 17 dB Mkr1 2.440 708 750 GHZ|| ~ AutoTune
10 aBidiv  Ref 20.00 dBm 5.247 dBm
Log
Center Freq
00 '1 2.441000000 GHz
- e e | -
P *‘-«-h.__h_‘

StartFreq
100 2.438500000 GHz
e Stop Freq

2.443500000 GHz
-30.0
400 CF Step
500.000 kHz
Auto Man
-50.0
00 Freq Offset
0Hz
-70.0
Center 2.441000 GHz Span 5.000 MHz
Res BW 3.0 MHz #VBW 8.0 MHz Sweep 1.067 ms (8001 pts)
MSG STATUS
Conducted Peak Output Power_2DH1 2480
Agilent Spectrum Analyzer - Swept SA
i RL RF S0%  AC SEMEEPULSE ALIGHN AUTO 03:.07:24PM Oct 17, 2017 F
ICenter Freq 2.480000000 GHz | Avg Type: Log-Pur TRACE[1 2345 6 requency
PNO: Fast ~—»— Trig:Free Run Avg|Hold: 1010 THPE|M ottty
IFGainLow  #Atten: 30 dB verfP PPPPP
et Offect 17 dB Mkr1 2.480 031 250 GHZ|| ~ AutoTune
10dBiilv  Ref 20,00 dBm 4.987 dBm
Log
Center Freq
100 '1 2.480000000 GHz
R, ey ]
0.0 — el Ty | _\Mﬂ-‘

StartFreq
0D 2.477500000 GHz
=0 Stop Freq

2.482500000 GHz
-300
400 CF Step
500.000 kHz
Auto Man
-500
D Freq Offset
0Hz
-70.0
Center 2.480000 GHz Span 5.000 MHz
Res BW 3.0 MHz #VBW 8.0 MHz Sweep 1.067 ms (8001 pts)
MSG STATUS
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Agilent Spectrum Analyzer - Swept SA

Conducted Peak Output Power_3DH1 2402

i RL RF o0& AC SEMEEPULSE ALIGHN AUTO 02:10:41PM Oct 17, 2017
ICenter Freq 2.402000000 GHz Avg Type: Log-Pur mACE[122455| | reduency
PNO: Fast —»— Trig:Free Run Avg|Hold: 10/10 TYPE| M ekt
IFGain:Low #Atten: 30 dB verfP PPPPP
et Ofreet 17 dB Mkr1 2.401 882 500 GHZ|| ~ AutoTune
10 aBidiv  Ref 20.00 dBm 5.173 dBm
Log
‘ Center Freq
108 .1 2402000000 GHz
'__._-.»--l—“""u__ —-_‘-‘-"""“F"M—.___‘
000 w_f__,,.b_‘_._-uﬂ‘”"‘ M
StartFreq
100 2.399500000 GHz
e Stop Freq
2.404500000 GHz
-30.0
00 CF Step
' 500,000 kHz
Auto Man
-50.0
00 Freq Offset
0 Hz
-70.0
Center 2.402000 GHz Span 5.000 MHz
Res BW 3.0 MHz #VBW 8.0 MHz Sweep 1.067 ms (8001 pts)
MSG STATUS
Conducted Peak Output Power_3DH1 2441
Agilent Spectrum Analyzer - Swept SA
i RL RF S0%  AC SEMEEPULSE ALIGHN AUTO 03:12:21PM Oct 17, 2017 F
ICenter Freq 2.441000000 GHz | Avg Type: Log-Pur TRACE[1 2345 6 requency
PNO: Fast ~—»— Trig:Free Run Avg|Hold: 1010 THPE|M ottty
[FGainLow  #Atten:30 dB verfP FEFFP
et Offect 17 dB Mkr1 2.440 956 875 GHZ|| ~ AutoTune
10 dBidiv  Ref 20.00 dBm 5.289 dBm
Log
‘ Center Freq
0.0 ‘1 2.441000000 GHz
| [ ——]
0.00 M--*‘“"‘"—'H M
StartFreq
100 2.438500000 GHz
=0 Stop Freq
2.443500000 GHz
-300
0 CF Step
' 500.000 kHz
Auto Man
-500
D Freq Offset
0Hz
-70.0
Center 2.441000 GHz Span 5.000 MHz
Res BW 3.0 MHz #VBW 8.0 MHz Sweep 1.067 ms (8001 pts)
MSG STATUS
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Conducted Peak Output Power_3DH1 2480

Agilent Spectrum Analyzer - Swept SA
| RL RF o0& AC SEMEEPULSE ALIGHN AUTO 02:15:05PM Oct 17, 2017

|ICenter Freq 2.480000000 GHz Avg Type: Log-Pwr TRECE[12345 6 Frequency
PNO: Fast —»— Trig:Free Run Avg|Hold: 10/10 TYPE| 1M ekt
IFGain:Low #Atten: 30 dB perfP PPP PR
Ref Offset 1.7 dB Mkr1 2.479 936 875 GHz Auto Tune
10 dBidiv  Ref 20.00 dBm 5.036 dBm
Log
‘ Center Freq
0o ’1 2480000000 GHz
M S
000 | e I—
StartFreq
100 2.477500000 GHz
0 StopFreq
2.482500000 GHz
-30.0
-40.0 CF Step
500.000 kHz|
Auto Man
500
500 Freq Offset
0 Hz
700
Center 2.480000 GHz Span 5.000 MHz
Res BW 3.0 MHz #VEW 8.0 MHz Sweep 1.067 ms (8001 pts)

M3G STATUS
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4.Carrier Frequency Separation

Test Mode Test Channel ResultfMHz] LimitiMHZz] Verdict
2402 1 0.7423 PASS
GFSK 2441 1 0.7252 PASS
2480 1 0.8295 PASS
2402 0.982 0.754 PASS
m/4ADQPSK 2441 0.798 0.7467 PASS
2480 1.008 0.748 PASS
2402 1.014 0.7567 PASS
8DPSK 2441 0.998 0.7453 PASS
2480 0.984 0.7460 PASS
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Carrier Frequency Separation_DH1 2402

Agilent Spectrum Analyzer - Swept SA

il RL RF S0 AC SEMSEPULSE ALIGH AUTO 03:28:50PM Oct 17, 2017
|Center Freq 2.402500000 GHz RAvg Type: RMS TacE[l23ase |  Freauency
PNO: Wide —»— 1rig: Free Run Avg|Hold: 1010 TPE M Wiro'r'ohtohis-
IFGain:Low  #Atten: 30 dB CeT|P PP PP E
oot 17 dB AMKr1 1.000 MHzZ Auto Tune
10 dBidiv  Ref 20.00 dBm 0.000 dB
Log
1A2
0o ﬁ &l '. CenterFreq
0o v A WMVH ~ W"m‘"% 2.402500000 GHz
0.0 W 1 "”"‘\.'Vm \_JvJ\‘F" h\v,.(\'..um S
-200 WV
StartFreq
300 2401500000 GHz
-40.0
500
00 Stop Freq
2.403500000 GHz
700
Start 2.401500 GHz Stop 2.403500 GHz CF Step
Res BW 100 kHz #VBW 300 kHz Sweep 1.000 ms (1001 pts) 200.000 kHz
| MKR MODE TRC SCL FUMCTION FUMCTION WIDTH FUMCTION WALUE m Man
m--———
] F | [ 2401840GHz| _ 6124dBm[ | [ ]
&y | (O ) I Freq Offset
'
|
7
s Il
oIl
10 I
11 R
4
MSG STATUS

Carrier Frequency Separation_DH1 2441

H ALIGH AUTO 02:31:58PM Oct 17, 2017
|Center Freq 2.441500000 GHz RAvg Type: RMS TacE[l23ase |  Freauency
PNO: Wide —»— 1rig: Free Run Avg|Hold: 1010 TPE M Wiro'r'ohtohis-
IFGain:Low  #Atten: 30 dB CeT|P PP PP E
oot 17 dB AMKr1 1.000 MHzZ Auto Tune
10 dBidiv  Ref 20.00 dBm -0.015 dB
Log
1A2
104 /% Q} ’ CenterFreq
- AvN mymwf\&h rf"' M‘"ﬂ“u\.\v 2.441500000 GHz
0.0 i P/ oA P .Y ey
il AT L AW
0 StartFreq
08 2.440500000 GHz
-400
-50.0
00 StopFreq
2.442500000 GHz
-70.0
Start 2.440500 GHz Stop 2.442500 GHz CF Step
Res BW 100 kHz #VBW 300 kHz Sweep 1.000 ms (1001 pts) 200.000 kHz
| MKR| MODE TRC SCL FUNCTION FUMCTION WIDTH FUMCTIOM WALUE & m Man
m--———
2 | 2A40840GHz|  6MM9dBm| | [ ]
sl I B B Freq Offset
4N 0 Hz
|
|
70
s Il
s Il
10 I
11 N
£

STATUS

=
@
[n]
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Carrier Frequency Separation_DH1_2480

Agilent Spectrum Analyzer - Swepl SA
il RL RF 508 SEMSE:PLLSE ALIGN AUTO 02:32:21PM Oct 17, 2017

|[Center Freq 2. 479500000 GHz | #Avg Type: RMS TRACE[1 2345 6 Frequency
PNO: Wide —»— 1'ig: Free Run Avg[Hold: 10/10 TrPE |11 okt
IFGainLow  #Atten: 30 dB verlP P PP PP
e Ofeot 17 d AMKr1 1.000 MHZ Auto Tune
10 dBidiv  Ref 20.00 dBm -0.001 dB
Log
1A2
100 AVQZ /’\ Center Freq
o r~’ i WMH — WWMN“M 2.479500000 GHz
0.0 WYk AN o M,
Y RAT A Wy
0 StartFreq
A0 2.478500000 GHz
-40.0
500
00 Stop Freq
2480500000 GHz
700
Start 2.478500 GHz Stop 2.480500 GHz CF Step
Res BW 100 kHz #VBW 300 kHz Sweep 1.000 ms (1001 pts) 200.000 kHz
| MKR MODE TRC SCL FUMCTION FUMCTION WIDTH FUMCTION WALUE m Man
m--———
Pl F | | 2478840GHz|  5840dBm[ [ [ ]
3 - I I I Freq Offset
4N 0 Hz
ey |
|
7
s Il
oIl
10 I
11 R
4
MSG STATUS

Carrier Frequency Separation_2DH1 2402

il RL S0Q SEMSE:PULEE] ALIGH AUTO 0339i32PM OCt 17, 2017

[center Freq 2 402500000 GHz #Avg Type: RMS WaE[{23e5¢6| requency
PNO: Wide —»— 1rig: Free Run Avg|Hold: 1010 TPE M Wiro'r'ohtohis-
IFGain:Low  ®Atten: 30 dB CeT|P PP PP E
Ref Offset 1.7 dB AMkr1 982 kHz AutoTune
10 gBIdiv Ref 20.00 dBm -0.013 dB
1A2
100 A ’ CenterFreq
- PRIV SOV Ao 2.402500000 GHz
Y L !
_mgqﬂ\w’“’\ '\r'ﬂrr Mmrn\f\ [‘vy.\n r\ﬂﬂmw FLI'L\M
Vu f TR N Vv
e StartFreq
00 2.401500000 GHz
-400
-50.0
w00 Stop Freq
2.403500000 GHz
-70.0
Start 2.401500 GHz Stop 2.403500 GHz CF Step
Res BW 100 kHz #VBW 300 kHz Sweep 1.000 ms (1001 pts) 200.000 kHz
| MKR| MODE TRC SCL FUNCTION FUMCTION WIDTH FUMCTIOM WALUE & m Man
m--———
] F | | 2402166GHz|  4346dBm [ | ]
&) | I I B Freq Offset
g - 0Hz
|
7
s Il
oIl
10 I
11 R
4

STATUS

=
@
[n]
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Carrier Frequency Separation_2DH1 2441

Agilent Spectrum Analyzer - Swepl SA
il RL RF 508 SEMSE:PLLSE ALIGN AUTO 02:42:11PM Oct 17, 2017

|[Center Freq 2. 441500000 GHz | #Avg Type: RMS TRACE[1 2345 6 Frequency
PNO: Wide —»— 1'ig: Free Run Avg[Hold: 10/10 TrPE |11 okt
IFGain:iLow  #Atten: 30 dB verPPPPPP
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Carrier Frequency Separation_3DH1 2402
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Carrier Frequency Separation_3DH1 2480
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il RL RF 509 SENSE:PULSE ALIGH AUTO 02:57:42PM Oct 17, 2017 F
Icenter Freq 2. 479500000 GHz | #Avg Type: RMS TACE[123456 requency
PNO: Wide —»— 1'ig: Free Run Avg|Hold: 10/10 TYPE IVl
IFGain:Low #Atten: 30 dB verPPPPPP
Ref Offset 1.7 dB AMkr1 984 kHz AdtoTune
10dBiciy_Ref 20.00 dBm -0.246 dB
100 /\%ﬁ\ g1A2 CenterFreq
0.m A A A I 2.479500000 GHz
i Y ¢
o[V DUl e A Sl M )
W ¥ "Nl ] v Ty |||||| Lr,; 1
0 StartFreq
08 2.478500000 GHz
-40.0
500
00 Stop Freq
2480500000 GHz
-70.0
Start 2.478500 GHz Stop 2.480500 GHz CF Step
Res BW 100 kHz #VBW 300 kHz Sweep 1.000 ms (1001 pts) 200.000 kHz
| MER| MODE TRC SCL FUNCTIOM FUMCTION WIDTH FUMCTIOM WALUE m Man
m--———
[ 2479160GHz[  4492dBm[ [ [ ]
I R R Freq Offset
0 Hz

i F |
3
4
5
6
7
8
9
0
1

1
1
<

=
w
o]
]
S
d
@




FCC Part 15.247 DA 00-705_Test Report

5.Dwell Time

Test

Test

Burst

Total

Mode Channel Width[ms/hop/ch] Hops[hop*ch] e L) | Vereies
DH5 2402 2.88 106.7 0.307 04 PASS
DH5 2441 2.88 106.7 0.307 0.4 PASS
DH5 2480 2.88 106.7 0.307 04 PASS
2DH5 2402 2.88 106.7 0.307 04 PASS
2DH5 2441 2.88 106.7 0.307 0.4 PASS
2DH5 2480 2.88 106.7 0.307 04 PASS
3DH5 2402 2.88 106.7 0.307 0.4 PASS
3DH5 2441 2.88 106.7 0.307 0.4 PASS
3DH5 2480 2.88 106.7 0.307 04 PASS
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Dwell Time_DH5_ 2402
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Dwell Time_DH5 2480
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Agilent Spectrum Analyzer - Swept SA
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Dwell Time_2DH5_2441

Agilent Spectrum Analyzer Swept SA
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Agilent Spectrum Analyzer - Swept SA
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Dwell Time_3DH5_2402

Agilent Spectrum Analyzer Swept SA
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Agilent Spectrum Analyzer - Swept SA
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Dwell Time_3DH5_ 2480

Agilent Spectrum Analyzer Swept SA
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6.Hopping Channel Number

Test Mode Test Channel Number of Hopping Channel[N] Limit[N] | Verdict
DH1 2402 79 >=15 [ PASS
2DH1 2402 79 >=15 | PASS

3DH1 2402 79 >=15 [ PASS
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Hopping Channel Number_DH1 2402
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Hopping Channel Number_2DH1_ 2402

Agilent Spectrum Analyzer - Swept SA

i RL RF o0& AC SENSE:PULEE ALIGH AUTO 03:50:31PMOcCt 17,2017

|Center Freq 2.441750000 GHz #Avg Type: RMS TACET 234 5 ¢ Frequency
PNO: Fast —»—~ Trig:Free Run Avg|Hold: 10M0 THPE| M bbb
IFGain:Low #Atten: 30 dB Cerle PP
e of Offeot 17 dB AMKr1 77.968 MHz Auto Tune
10 dBidiv Ref 20.00 dBm -1.224 dB
100 ,"\‘2 CenterFreq
g huihb ipbne ddatdagdaf idndaduuiAhbaniaihugthaagstnatpbuogdnduynfdinn i hilpgl)
0.o0 f ! i i 2.441750000 GHz
oo YOIV IR O A
W!‘ AL T ”H i AR BN LRD | LA LA | R AR R T \ I
00 ’ [l ' | StartFreq
=00 | IL 2.400000000 GHz
400
,smw w |
E00 Stop Freq
2.483500000 GHz
700
Start 2.40000 GHz Stop 2.48350 GHz CF Step
Res BW 100 kHz #UBW 300 kHz Sweep 8.000 ms (8001 pts) 8.350000 MHz
| MKR MODE| TRC| SCL FUMCTION FUMCTION WIDTH FUNCTION WaLUE M Man
m-- I
| F | [f| 2402181 GHz|  4.644 dBm| I
I 1 Freq Offset
I
I
I
I
I
|
>

MSG STATUS




W) FCC Part 15.247 DA 00-705_Test Report

Hopping Channel Number_3DH1_ 2402

Agilent Spectrum Analyzer - Swept SA
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7.Band-edge for RF Conducted Emissions

I P B T
DH1 2402 On 6.255 -55.172 -13.75 PASS
DH1 2402 Off 6.167 -56.016 -13.83 PASS
DH1 2480 On 5.972 -46.239 -14.03 PASS
DH1 2480 Off 5.877 -44.281 -14.12 PASS
2DH1 2402 On 4.867 -54.433 -15.13 PASS
2DH1 2402 Off 4.657 -56.413 -15.34 PASS
2DH1 2480 On 4.616 -47.910 -15.38 PASS
2DH1 2480 Off 4.542 -46.998 -15.46 PASS
3DH1 2402 On 4.670 -55.836 -15.33 PASS
3DH1 2402 Off 4.329 -56.769 -15.67 PASS
3DH1 2480 On 4.588 -49.811 -15.41 PASS
3DH1 2480 Off 4.440 -47.713 -15.56 PASS
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Band-edge for RF Conducted Emissions_ DH1 2402_Hopping On

Agilent Spectrum Analyzer - Swept SA
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Band-edge for RF Conducted Emissions_DH1_2402_Hopping Off

Agilent Spectrum Analyzer - Swept SA
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Band-edge for RF Conducted Emissions_DH1 2480 Hopping On

Agilent Spectrum Analyzer, - Swept SA
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Band-edge for RF Conducted Emissions_2DH1_2402_Hopping On

Agilent Spectrum Analyzer, - Swept SA
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Band-edge for RF Conducted Emissions_2DH1 2480 Hopping On

Agilent Spectrum Analyzer, - Swept SA
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Band-edge for RF Conducted Emissions_2DH1 2480 Hopping Off
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Band-edge for RF Conducted Emissions_3DH1 2402 Hopping On

Agilent Spectrum Analyzer, - Swept SA
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Band-edge for RF Conducted Emissions_3DH1_2402_Hopping Off
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Band-edge for RF Conducted Emissions_3DH1 2480 Hopping On

Agilent Spectrum Analyzer, - Swept SA
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8.RF Conducted Spurious Emissions

Max. .
Test StartFre | StopFre | RBW VBW Limit .
Test Mode Channel [MHZ] [MHZ] [KHz] [kHz] Pref[dBm] [I(_:I%Vn(:I] [dBm] Verdict
<-
DH1 2402 30 10000 100 300 6.095 | -54.382 13.905 PASS
DH1 2402 10000 | 25000 100 300 6.095 | -51.237 13<S;05 PASS
DH1 2441 30 10000 100 300 6.087 | -52.886 = PASS
13.913
DH1 2441 10000 | 25000 100 300 6.087 | -50.511 13<S;13 PASS
<-
DH1 2480 30 10000 100 300 5.827 | -54.168 14173 PASS
DH1 2480 10000 | 25000 100 300 5.827 | -51.177 1 4<1'73 PASS
2DH1 2402 30 10000 100 300 4545 | -54.918 15<A:55 PASS
2DH1 2402 10000 | 25000 100 300 4.545 | -51.091 15<A:55 PASS
2DH1 2441 30 10000 100 300 4.701 | -54.423 15<2'99 PASS
2DH1 2441 10000 | 25000 100 300 4.701 | -50.808 15<2'99 PASS
2DH1 2480 30 10000 100 300 4.474 | -55.103 15<5-26 PASS
2DH1 2480 10000 | 25000 100 300 4.474 | -50.369 15<5_26 PASS
3DH1 2402 30 10000 100 300 4562 | -54.658 < PASS
15.438
3DH1 2402 10000 | 25000 100 300 4.562 | -49.975 15238 PASS
3DH1 2441 30 10000 100 300 4.609 | -55.325 15<3'91 PASS
3DH1 2441 10000 | 25000 100 300 4.609 | -50.330 15<3:91 PASS
3DH1 2480 30 10000 100 300 4.436 | -54.643 = PASS
15.564
3DH1 2480 10000 | 25000 100 300 4.436 | -50.625 15<&‘;6 4 PASS
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RF Conducted Spurious Emissions_DH1 2402

Agilent Spectrum Analyzer - Swept SA

il RL RF S0Q  AC SEMSE:PULSE ALIGN AUTO 02:48:56 PM Oct 17, 2017 F
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STATUS

Agilent Spectrum Analyzer - Swept SA

Res BW 100 kHz
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Sweep 953.1 ms (8001 pts)
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Agilent Spectrum Analyzer - Swept SA

] RL RF S0a  AC SEWSE:PULSE ALIGN AUTD 02:49:21PM Oct 17, 2017 F
ICenter Freq 17.500000000 GHz #Avg Type: RMS TRACE[1 2345 6 requency
PNO: Fast —»— Ttig:Free Run Avg[Hold: 4110 THPE |14 ok
IFGain:Low #Atten: 30 dB cerfP FRRPP
Ref Offset 17 dB Mkr1 24.628 8 GHzZ Auto Tune
10dBidiv  Ref 20.00 dBm -51.237 dBm
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MSG STATUS

RF Conducted Spurious Emissions_DH1_2441

Agilent Spectrum Analyzer - Swept SA

I RL RF S0Q AC SEMNSE:PULSE ALIGHN AUTO 02:51:36PM Oct 17, 2017 F
[Center Freq 2.441000000 GHz | #Avg Type: RMS WacE[123456 requency
PHO: Wide —»~ T1rig:Free Run Avg[Hold: 10110 TYPE |IV] it
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10dBidiv  Ref 20.00 dBm 6.087 dBm
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Sweep 1.067 ms (8001 pts)

MSG

STATUS
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Agilent Spectrum Analyzer - Swept SA

] RL RF 09 AC SEMSE:PULSE ALIGN AUTD 02:51:49PM Oct 17, 2017 F
[Center Freq 5.015000000 GHz | #Avg Type: RMS TRACE[1 2345 5 requency
PNO: Fast —— Ttig:Free Run Avg|Held: 6110 THPE M bihifih
IFGainLow  HAtten:30 dB cerP FRFPFP
Mkr2 4.881 7 GHZ Auto Tune
Ref Offset 1.7 dB
10dBidiv  Ref 20.00 dBm -52.886 dBm
JLog
Center Freq
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-20.0
Stop Freq
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400 CF Step
997.000000 MHz
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Start 30 MHz Stop 10.000 GHz
Res BW 100 kHz #VBW 300 kHz Sweep 953.1 ms (8001 pts)
M3G STATUS
Agilent Spectrum Analyzer - Swept SA
] RL RF 0L AC SEMSE:PULSE ALIGN AUTO (02:52:00PM Oct 17, 2017 F
[Center Freq 17.500000000 GHz | #Avg Type: RMS TRACE[12345 6 requency
" —— Trig:Free Run Avg[Held: 4110 THPE |1 Wi
PHNO: Fast
IFGain:Low  WAtten:30 dB cerfP PPPPP
Mkr1 23.331 3 GHZ Auto Tune
Ref Offset 1.7 dB
10dBidiv  Ref 20.00 dBm -50.511 dBm
JLog
Center Freq
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Start 10.000 GHz
Res BW 100 kHz

#VBW 300 kHz

Sweep 1.434 s (3001 pts)

Stop 25.000 GHz
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RF Conducted Spurious Emissions_DH1 2480

Agllent Spectrum Analyzer Swept SA

RL S0w A SENSE:PLLSE ALIGN AT 02,55:15PM Oct 17, 2017

||Center Freq 2 480000000 GHz | #Avg Type: RMS macE[1o3as5p| T reduency
Trig: Free Run Avg|Hold: 10110 TPE M ot
PNO: Wide —»— CefPPPPPP
IFGain:Low HAtten: 30 dB
Ref Offset 1.7 dB Mkr1 2.479 840 75 GHZ Auto Tune
10 dBidiv  Ref 20.00 dBm 5.827 dBm
JLog
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N e T
0.00 —
\\‘\ StartFreq
00 2.479000000 GHz
/"Mf ‘""”‘i\ 1417 dBm
7 N

=200 L
Stop Freq
2.481000000 GHz
-30.0

T M‘\w/”

400 CF Step
200.000 kHz
Auto Man
-50.0
00 Freq Offset
0Hz
-/0.0
Center 2.430000 GHz Span 2.000 MHz
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MSG STATUS

RL S0Q AC SEMNSE:PULSE ALIGHN AUTO 02:55:28PM Oct 17, 2017 F
||Center Freq 5 015000000 GHz | #Avg Type: RMS RACE[13345 6 requency
PHO: Fast —»~ 1rig: Free Run Avg|Hold: 6/10 TYPE (M oot
IFGainlow  HAtten:30 dB perfP PPF PP
Auto Tune
Ref Offset 1.7 dB Mkr2 2.773 0 GHz
10dB/div  Ref 20.00 dBm -54.168 dBm
JLog
CenterFreq
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0.00
StartFreq
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A0 Stop Freq
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400 CF Step
997.000000 MHz
Man
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Start 30 MHz Stop 10.000 GHz
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MSG STATUS
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Agilent Spectrum Analyzer - Swept SA

] RL RF S0Q  AC SEWSE:PULSE ALIGN AUTD 02:35:39PM Oct 17, 2017 F
[Center Freq 17.500000000 GHz #Avg Type: RMS TRACE[1 23456 requency
PNO: Fast —»— Ttig:Free Run Avg[Hold: 4110 THPE |14 ok
IFGain:Low #Atten: 30 dB oerfP PPFP P
Ref Offset 17 dB Mkr1 24.921 3 GHzZ Auto Tune
10dBidiv  Ref 20.00 dBm -51.177 dBm
JLog
CenterFreq
100 17 500000000 GHz
0.00
StartFreq
100 10.000000000 GHz
-14.17 oBm|
o Stop Freq
25.000000000 GHz
-30.0
-400 CF Step
1500000000 GHz
Auto Man
-50.0
00 Freq Offset
0 Hz
-70.0
Start 10.000 GHz Stop 25.000 GHz
Res BW 100 kHz #VBW 300 kHz Sweep 1.434 s (8001 pts)
MSG STATUS

RF Conducted Spurious Emissions_2DH1_2402

Agilent Spectrum Analyzer - Swept SA

il RL RF S0Q  AC SEMSE:PULSE ALIGN AUTO 03:02:21PM Oct 17, 2017 F
[Center Freq 2.402000000 GHz | #Avg Type: RMS wecEflza456 requency
PHO: Wide —»~ T1rig:Free Run Avg|Hold: 10/10 TYYPE (V] it
IFGain:Low #Atten: 30 dB CET|P PPPPP
Ref Offsot 1.7 dB Mkr1 2.401 838 50 GHZ Auto Tune
10 dBidiv  Ref 20.00 dBm 4,545 dBm
JLog
CenterFreq
100 1 2.402000000 GHz
/k‘/"-"'\/k\
0.00
/\«/ N e StartFreq
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jf/ \ -15 .46 dBim|
0 Stop Freq
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/ \\,mmwm
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Auto Man
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Center 2.402000 GHz Span 2.000 MHz

Res BW 100 kHz

#VBW 300 kHz

Sweep 1.067 ms (8001 pts)

MSG

STATUS
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Agilent Spectrum Analyzer - Swept SA

Start 10.000 GHz
Res BW 100 kHz

#VBW 300 kHz

Stop 25.000 GHz

] RL RF 09 AC SEMSE:PULSE ALIGN AUTD (03:02:33PM Oct 17, 2017 F
[Center Freq 5.015000000 GHz | #Avg Type: RMS TRACE[1 2345 5 requency
PNO: Fast —— Ttig:Free Run Avg|Held: 6110 THPE M bihifih
IFGainLow  HAtten:30 dB cerP FRFPFP
Mkr2 2.652 1 GHZ Auto Tune
Ref Offset 1.7 dB
10dBidiv  Ref 20.00 dBm -54.918 dBm
JLog
CenterFreq
100 5.015000000 GHz
0.00
StartFreq
400 30.000000 MHz
-15.46 oBm)
-20.0
Stop Freq
10.000000000 GHz
-30.0
a0 CF Step
997.000000 MHz
Auto Man
Freq Offset
0 Hz
-70.0
Start 30 MHz Stop 10.000 GHz
Res BW 100 kHz #VBW 300 kHz Sweep 953.1 ms (8001 pts)
M3G STATUS
Agilent Spectrum Analyzer - Swept SA
] RL RF 0L AC SEMSE:PULSE ALIGN AUTO (03:02:44PM Oct 17, 2017 F
[Center Freq 17.500000000 GHz | #Avg Type: RMS TRACE[12345 6 requency
" —— Trig:Free Run Avg[Held: 4110 THPE |1 Wi
PHO: Fast
IFGain:Low  WAtten:30 dB cerfP PPPPP
Mkr1 24.461 9 GHZ Auto Tune
Ref Offset 1.7 dB
10dBidiv  Ref 20.00 dBm -51.091 dBm
JLog
CenterFreq
10.0 17.500000000 GHz
0.00
StartFreq
400 10.000000000 GHz
-15.46 oBm)
0 Stop Freq
25000000000 GHz
-30.0
00 CF Step
1.500000000 GHz
1 ||Auto Man
-50.0 ’—
s WN«WWMWW Freq Offset
0Hz
-70.0

Sweep 1.434 s (3001 pts)

MSG

STATUS
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RF Conducted Spurious Emissions_2DH1 2441

Agllent Spectrum Analyzer Swept SA

RL S0@ A SENSE:RULEE ALIGN AUTO 03:08:02PM Oct 17, 2017 F
||Center Freq 2 441000000 GHz | #Avg Type: RMS 123456 requency
PNO: Wide —— Trig:Free Run Avg[Hold: 10110 THPE |14 ok
IFGain:Low H#Atten: 30 dB cer|F FRFRF
Ref Offsot 1.7 dB Mkr1 2.440 837 50 GHZ Auto Tune
10 dBidiv  Ref 20.00 dBm 4.701 dBm
JLog
CenterFreq
100 ’1 2.441000000 GHz
/\’_/—-'-mx/“‘\

" /“f‘\_m,‘/ W StartFreq

100 2440000000 GHz
/ \l -15.30 dlBim|

00 / AN

Stop Freq
2.442000000 GHz

-30.0
400 CF Step
200.000 kHz
Auto Man
-50.0
00 Freq Offset
0Hz
-/0.0
Center 2.441000 GHz Span 2.000 MHz
Res BW 100 kHz #VBW 300 kHz Sweep 1.067 ms (8001 pts)
MSG STATUS

RL S0Q AC SEMSE:PULSE ALIGN AUTO 03:06:14 PM Oct 17, 2017 F
||Center Freq 5 015000000 GHz | #Avg Type: RMS RACE[13345 6 requency
PHO: Fast —»~ 1rig: Free Run Avg|Hold: 6/10 TYPE (M oot
IFGain:Low  HAtten: 30 dB cerF PPPPP
Auto Tune
Ref Offset 1.7 dB Mkr2 3.169 3 GHz
10dB/div  Ref 20.00 dBm -54.423 dBm
JLog
CenterFreq
0.0 | 5.015000000 GHz
000
StartFreq
100 30.000000 MHz
-15.30 dBm|
A0 Stop Freq
10.000000000 GHz
300
400 CF Step
997.000000 MHz
Man
Freq Offset
0Hz
700
Start 30 MHz Stop 10.000 GHz
Res BW 100 kHz #VBW 300 kHz Sweep 953.1 ms (8001 pts)

MSG STATUS
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Agilent Spectrum Analyzer - Swept SA

] RL RF S0a  AC SEWSE:PULSE ALIGN AUTD (03:06:25PM Oct 17, 2017 F
ICenter Freq 17.500000000 GHz #Avg Type: RMS TRACE[1 2345 6 requency
PNO: Fast —»— Ttig:Free Run Avg[Hold: 4110 THPE |14 ok
IFGain:Low #Atten: 30 dB cerfP FRRPP
Ref Offset 17 dB Mkr1 23.104 4 GHzZ Auto Tune
10dBidiv  Ref 20.00 dBm -50.808 dBm
JLog
CenterFreq
100 17 500000000 GHz
0.00
StartFreq
4100 10.000000000 GHz
-15.30 dBim|
o Stop Freq
25.000000000 GHz
-30.0
-400 CF Step
1500000000 GHz
1 Auto Man
-A0.0
00 Freq Offset
0 Hz
0.0
Start 10.000 GHz Stop 25.000 GHz
Res BW 100 kHz #VBW 300 kHz Sweep 1.434 s (8001 pts)
MSG STATUS

RF Conducted Spurious Emissions_2DH1 2480

Agilent Spectrum Analyzer - Swept SA

il RL RF S0Q  AC SEMSE:PULSE ALIGN AUTO 03:08:15PM Oct 17, 2017 F
[Center Freq 2.480000000 GHz | #Avg Type: RMS WacE[123456 requency
PHO: Wide —»~ T1rig:Free Run Avg[Hold: 10110 TYPE |IV] it
IFGain:Low #Atten: 30 dB CET|P PPPPP
Ref Offsot 1.7 dB Mkr1 2.479 839 50 GHZ Auto Tune
10 dBIdiv  Ref 20.00 dBm 4.474 dBm
JLog
CenterFreq
100 .1 2.480000000 GHz
N T
0.00 /1
/\f”'"\m/ \,,,..d StartFreq
4100 2.479000000 GHz
//‘ \ -15.53 olBim|
0 Stop Freq
2.481000000 GHz
-30.0 f \NM
[
-40.0 CF Step
200.000 kHz
Auto Man
-50.0
E00 Freq Offset
OHz
-/0.0
Center 2.480000 GHz Span 2.000 MHz

Res BW 100 kHz

#VBW 300 kHz Sweep 1.067 ms (8001 pts)

MSG

STATUS
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Agilent Spectrum Analyzer - Swept SA

-70.0

Start 10.000 GHz
Res BW 100 kHz

#VBW 300 kHz

Stop 25.000 GHz

] RL RF 09 AC SEMSE:PULSE ALIGN AUTD (03:08:25PM Oct 17, 2017 F
[Center Freq 5.015000000 GHz | #Avg Type: RMS TRACE[1 2345 5 requency
PNO: Fast —— Ttig:Free Run Avg|Held: 6110 THPE M bihifih
IFGainLow  HAtten:30 dB cerP FRFPFP
Mkr2 6.799 6 GHZ Auto Tune
Ref Offset 1.7 dB
10dBidiv  Ref 20.00 dBm -55.103 dBm
JLog
CenterFreq
100 7 5.015000000 GHz
0.00
Start Freq
100 30.000000 MHz
-15.53 dBim|
200 Stop Freq
10.000000000 GHz
-30.0
400 CF Step
997000000 MHz
Auto Man
Freq Offset
0Hz
-70.0
Start 30 MHz Stop 10.000 GHz
Res BW 100 kHz #VBW 300 kHz Sweep 953.1 ms (8001 pts)
M3G STATUS
Agilent Spectrum Analyzer - Swept SA
] RL RF 0L AC SEMSE:PULSE ALIGN AUTO (03:08:39PM Oct 17, 2017 F
[Center Freq 17.500000000 GHz | #Avg Type: RMS TRACE[12345 6 requency
PNO: Fast —— Trig:Free Run Avg|Hold: 4110 THPE (V] ot
IFGain:Low  WAtten:30 dB cerfP PPPPP
Mkr1 23.006 9 GHZ Auto Tune
Ref Offset 1.7 dB
10dBidiv  Ref 20.00 dBm -50.369 dBm
JLog
CenterFreq
10.0 17.500000000 GHz
0.00
StartFreq
00 10.000000000 GHz
-15.93 B
0 Stop Freq
25.000000000 GHz
-30.0
00 CF Step
1500000000 GHz
.1 Auto Man
-50.0
au.uwww Freq Offset
0Hz

Sweep 1.434 s (3001 pts)

MSG

STATUS
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RF Conducted Spurious Emissions_3DH1_ 2402

Agllent Spectrum Analyzer Swept SA

RL S0@ A SENSE:RULEE ALIGN AUTO 03:11:41PM Oct 17, 2017 F
I|Center Freq 2 402000000 GHz | #Avg Type: RMS Y T requency
PNO: Wide —— 1'19:Free Run Avg[Hold: 1010 TYPE [V ki
IFGain:Low #Atten: 30 dB efF FRRR P
Ref Offset 1.7 dB Mkr1 2.402 156 75 GHZ Auto Tune
10 dBidiv  Ref 20.00 dBm 4.562 dBm
JLog
CenterFreq

10.0 d): 2.402000000 GHz
/V .

0.00
/W\,(v""/ N ermrf StartFreq

-10.0 2.401000000 GHz

200 ﬂ \\

Stop Freq
2.403000000 GHz

-15.44 dBm

30.0
400 CF Step
200.000 kHz
Auto Man
-50.0
00 Freq Offset
0Hz
-/0.0
Center 2.402000 GHz Span 2.000 MHz
Res BW 100 kHz #VBW 300 kHz Sweep 1.067 ms (8001 pts)
MSG STATUS

RL S0Q AC SEMSE:PULSE ALIGN AUTO 03:11:54PM Oct 17, 2017 F
||Center Freq 5 015000000 GHz | #Avg Type: RMS RACE[13345 6 requency
PHO: Fast —»~ 1rig: Free Run Avg|Hold: 6/10 TYPE (M oot
IFGain:Low  HAtten: 30 dB cerF PPPPP
Auto Tune
Ref Offset 1.7 dB Mkr2 3.103 3 GHz
10dB/div  Ref 20.00 dBm -54.658 dBm
JLog
CenterFreq
0.0 1 5.015000000 GHz
000
StartFreq
100 30.000000 MHz
-15.44 dBm|
A0 Stop Freq
10.000000000 GHz
300
400 CF Step
997.000000 MHz
Man
Freq Offset
0Hz
700
Start 30 MHz Stop 10.000 GHz
Res BW 100 kHz #VBW 300 kHz Sweep 953.1 ms (8001 pts)

MSG STATUS
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Agilent Spectrum Analyzer - Swept SA
] RL RF S0@ A SENSE:RULEE ALIGN AUTO 03:12:05PM Oct 17, 2017

[center Freq 17.500000000 GHz _ #Avg Type: RMS macE[ 23455  Frequency
PNO: Fast —— Trig:Free Run Avg|Hold: 4/10 TYPE IVt
IFGainLow  HAtten:30 dB perfP PPF PP
Auto Tune
Ref Offset 1.7 dB MKr1 24.962 5 GHz
10dBidiv  Ref 20.00 dBm -49.975 dBm
JLog
CenterFreq
100 17.500000000 GHz
0.00
StartFreq
400 10.000000000 GHz
-15.44 Bm|
o Stop Freq
25.000000000 GHz
-30.0
400 CF Step
: 1.500000000 GHz
Auto Man
-A0.0 j
0 Hz
0.0
Start 10.000 GHz Stop 25.000 GHz
Res BW 100 kHz #VBW 300 kHz Sweep 1.434 s (8001 pts)
MSG STATUS
RF Conducted Spurious Emissions_3DH1_2441
Agilent Spectrum Analyzer - Swept SA
I RL RF S0Q AC SEMNSE:PULSE ALIGHN AUTO 03:13:42PM Oct 17, 2017
ICenter Freq 2.441000000 GHz | #Avg Type: RMS wacE[{23e55|  reduency
PHO: Wide —»~ T1rig:Free Run Avg|Hold: 1010 TYPE (M oot
IFGain:Low  HAtten: 30 dB verfP FPPFF
Auto Tune
Ref Offset 1.7 dB Mkr1 2.440 842 00 GHz
10 dBidiv  Ref 20.00 dBm 4.609 dBm
JLog
CenterFreq
100 ﬂ% 2.441000000 GHz
- . 1Wr‘“"\,m/‘f\
W WWM StartFreq
00 i | ﬂ ol N 2.440000000 GHz
MJ wu h‘ Wu ]‘ h” I\ -15.39 dBim|
0 f Stop Freq
2.442000000 GHz
-30.0 { \'\M
oo A ] N\ //{ HMW CF Step
V' N I Ty 200.000 kHz
Auto Man
-E0.0 ¥ L}
a0 FreqOffset
0Hz
-0.0
Center 2.441000 GHz Span 2.000 MHz
Res BW 100 kHz #VBW 300 kHz Sweep 1.067 ms (8001 pts)

MSG

STATUS




FCC Part 15.247 DA 00-705_Test Report

Agilent Spectrum Analyzer - Swept SA

] RL RF 09 AC SEMSE:PULSE ALIGN AUTD 03:13:55PM Oct 17, 2017 F
ICenter Freq 5.015000000 GHz | #Avg Type: RMS ReE[123456 requency
PNO: Fast —— Ttig:Free Run Avg[Held: 6110 THPE |1 o
IFGain:Low #Atten: 30 dB DeTfP PPPP P
Auto Tune
Ref Offset 1.7 dB Mkr2 6.839 5 GHz
10dBidiv  Ref 20.00 dBm -55.325 dBm
JLog
CenterFreq
100 5.015000000 GHz
0.00
StartFreq
4100 30.000000 MHz
-15.39 B
e StopFreq
10.000000000 GHz
-30.0
-400 CF Step
997.000000 MHz
Auto Man
Freq Offset
0Hz
-70.0
Start 30 MHz Stop 10.000 GHz
Res BW 100 kHz #VBW 300 kHz Sweep 953.1 ms (8001 pts)

MSG

Agilent Spectrum Analyzer - Swept SA

STATUS

il RL RF 0L AC SEMSE:PULSE ALIGN AUTO 03:14:06PM Oct 17, 2017 F
ICenter Freq 17.500000000 GHz | #Avg Type: RMS RACE[12345 6 requency
PNO: Fast —— Trig:Free Run Avg|Hold: 4110 THPE V] bt
IFGain:Low #Atten: 30 dB cerfP PPPPR P
Ref Offset 1.7 dB Mkr1 22.991 9 GHZ Auto Tune
10 dBidiv  Ref 20.00 dBm -50.330 dBm
JLog
CenterFreq
100 17.500000000 GHz
0.00
StartFreq
100 10.000000000 GHz
-15.39 ofBim)
o StopFreq
25.000000000 GHz
-30.0
-400 CF Step
' 1500000000 GHz
’1 Auto Man
-50.0
500 Freq Offset
0Hz
-70.0
Start 10.000 GHz Stop 25.000 GHz
Res BW 100 kHz #VBW 300 kHz Sweep 1.434 s (8001 pts)
MSG STATUS




N\ FCC Part 15.247 DA 00-705_Test Report

RF Conducted Spurious Emissions_3DH1 2480

Agllent Spectrum Analyzer Swept SA

RL S0@ A SENSE:RULEE ALIGN AUTO 03:1%:23PM Oct 17, 2017 F
||Center Freq 2 480000000 GHz | #Avg Type: RMS TRACE[1 23456 requency
PNO: Wide —— Trig:Free Run Avg[Hold: 10110 THPE |14 ok
IFGain:Low H#Atten: 30 dB oerfP PPFP P
Ref Offsot 1.7 dB MKkr1 2.480 154 75 GHzZ AutoTune
10 dBIdiv  Ref 20.00 dBm 4.436 dBm
JLog
CenterFreq
100 ‘/W‘}l 2.480000000 GHz
0.00 iy ﬂl'ﬂw ]
nﬂ ﬂ W \WWW ﬂ m M StartFreq
100 {\ 1 Ip nmﬁ o i 2.479000000 GHz
f\' ]!lH[ \H( Ihlu ] i ”uh‘\\« AssedBmf |
0 L U v Stop Freq
2.481000000 GHz
-30.0 W/ \}%L
-40.0 /N\'\mﬁ“ W CF Step
' 200.000 kHz
Auto Man
-50.0
E00 Freq Offset
0Hz
-/0.0
Center 2.480000 GHz Span 2.000 MHz
Res BW 100 kHz #VBW 300 kHz Sweep 1.067 ms (8001 pts)
MSG STATUS
RL S0Q  AC SEMSE:PULSE ALIGN AUTO 03:16:04 PM Oct 17, 2017 F
||Center Freq 5 015000000 GHz | #Avg Type: RMS TRACE[{ 23456 requency
PHO: Fast —»~ 1rig: Free Run Avg[Hold: 6/10 TYPE |IV] it
IFGain:Low #Atten: 30 dB CET|P PPPPP
Auto Tune
Ref Offset 1.7 dB Mkr2 3.205 4 GHz
10 dBIdiv  Ref 20.00 dBm -54.643 dBm
JLog
CenterFreq
100 1 5.015000000 GHz
0.00
StartFreq
00 30.000000 MHz
-15.56 dBim|
0 Stop Freq
10.000000000 GHz
-30.0
-40.0 CF Step
997.000000 MHz
Auto Man
Freq Offset
0Hz
-/0.0
Start 30 MHz Stop 10.000 GHz
Res BW 100 kHz #VBW 300 kHz Sweep 953.1 ms (8001 pts)

MSG STATUS




FCC Part 15.247 DA 00-705_Test Report

Agilent Spectrum Analyzer - Swept SA
] RL

RF S0w A

SENSE:PLLSE

ALIGN AT

03:16:16PM Oct 17, 2017

lcenter Freq 17.500000000 GHz _ #Avg Type: RMS maE[lo3e5p| T reduency
PNO: Fast —»— Ttig:Free Run Avg|Hold: 4/10 TYPE IVt
IFGain:Low #Atten: 30 dB cerfF PPPPP
MKr1 24,358 8 GHZ Auto Tune
Ref Offset 1.7 dB
10 dB/div Reef 25.eoo dBm -50.625 dBm
JLog
CenterFreq
100 17.500000000 GHz
0.00
StartFreq
ho 10.000000000 GHz
-15.56 dBim|
o Stop Freq
25.000000000 GHz
-30.0
400 CF Step
1.500000000 GHz
.1 Auto Man
-50.0
0 Hz
-70.0
Start 10.000 GHz Stop 25.000 GHz
Res BW 100 kHz #VBW 300 kHz Sweep 1.434 s (8001 pts)
MSG STATUS
9.Restrict-band band-edge measurements
Test : Power : Ground E Limit .
Mode Hopping | Freq. [dBm] Gain Factor [dBuV/m] Detector [dBuV/m] Verdict
DH1 On 2310.0| -51.12 2 0 46.14 PEAK 74 PASS
DH1 On 2390.0 | -49.56 2 0 47.70 PEAK 74 PASS
DH1 On 2483.5| -32.14 2 0 65.12 PEAK 74 PASS
DH1 On 2500.0 | -50.35 2 0 46.91 PEAK 74 PASS
2DH1 On 2310.0| -51.00 2 0 46.26 PEAK 74 PASS
2DH1 On 2390.0 | -48.33 2 0 48.93 PEAK 74 PASS
2DH1 On 2483.5| -31.41 2 0 65.85 PEAK 74 PASS
2DH1 On 2500.0 | -47.05 2 0 50.21 PEAK 74 PASS
3DH1 On 2310.0| -51.76 2 0 45,50 PEAK 74 PASS
3DH1 On 2390.0 | -49.79 2 0 47.47 PEAK 74 PASS
3DH1 On 2483.5| -47.18 2 0 50.08 PEAK 74 PASS
3DH1 On 2500.0 | -48.30 2 0 48.96 PEAK 74 PASS
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rt

Restrict-band band-edge measurements_Hopping On_PEAK

Agilent Spectrum Analyzer, - Swept SA

RF S0Q  AC ALIGMAUTO

02:49:38PM Oct 17, 2017

|Center Freq 2.357000000 GHz | Avg Type: Log-Pwr TRECE[123456 Frequency
PNO: Fast —— T1rig:Free Run Avg|Held: 10/10 TYPE|IW] b
IFGain:Low #Atten: 30 dB oeT|F P FPEP
ot Offest 17 dB MKkr3 2.390 000 GHZ Auto Tune
10dBidiv__Ref 20.00 dBm -49.558 dBm
y A
oo fv\ CenterFreq
0.0 [ \ 2.357000000 GHz
-10.0 I
e StartFreq
300 2310000000 GHz
-40.0 3
y,
500 M,._:._( 1 FYRTOVRRTR] RPRSTREPOR KRWT WP kb f ] "
00 Stop Freq
' 2.404000000 GHz
-70.0
Start 2.31000 GHz Stop 2.40400 GHz CF Step
Res BW 1.0 MHz #VBW 3.0 MHz Sweep 1.067 ms (8001 pts) 9.400000 MHz
MKR| MODE| TRC| SCL ES b FUMCTION FUMCTION wWADTH FUNCTIOM WALLE 4 m Man
@l N[ [f] = 2401873GHz| 6202 dBm|
)l N | [ f| 2310000GHz|  51.122 dBm|
| N[ [f[  2390000GHz|{ 49558 dBm| Freq Offset
4 I [ 0 Hz
5
8
7
8
9
10
1 I R B B
<
MSG STATUS

Restrict-band band-edge measurements_Hopping On_PEAK

i RL RF S0%  AC SEMSEPULSE ALIGH AUTO 0249, 31PM Oct 17, 2017 F
ICenter Freq 2.352000000 GHz | Avg Type: Log-Pwr mecE[[23456 requency
PNO: Fast —»— Trig:Free Run Avg|Hold: 10410 TR |11 ek
IFGain:Low #Atten: 30 dB cerfP FPPPP
et Offest 17 dB MKkr3 2.390 000 GHZ Auto Tune
10 dBidiv._ Ref 20.00 dBm -59.620 dBm
Log q
0.0 4 CenterFreq
oo ["\\ 2.352000000 GHz
-10.0 I
=200 f l
( | StartFreq
=00 J 2300000000 GHz
-40.0 r
500 3
o s ¢ Stop Freq
2.404000000 GHz
-70.0
Start 2.30000 GHz Stop 2.40400 GHz CF Step
Res BW 1.0 MHz #VBW 330 Hz Sweep 245.9 ms (8001 pts) 10.400000 MHz
MER MODE TRC| SCL = N FUMNCTIOM FUNCTIOM WIDTH FUMCTION WALUE A~ m Man
Freq Offset
0 Hz

>
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Restrict-band band-edge measurements_Hopping On_PEAK

Agilent Spectrum Analyzer - Swept SA
U RL RF 0% AC SENSE:PULZE ALIGN ALUTO 02,595:57PMOct 17, 2017

ICenter Freq 2.489000000 GHz | Avg Type: Log-Pwr mac[[2345¢5 |  Frequency
PNO: Fast —»— Trig:Free Run Avg|Held: 10/10 THPE|M ikulilinhi
IFGainLow  HAtten:30 dB werfP PPPPP
e Ofest 17 dB Mkr3 2.500 000 00 GHZ|| ~ AutoTune
lggBldiv Ref 20.00 dBm -50.348 dBm
1
o0 CenterFreq
0.00 2.489000000 GHz
0 \ 2 StartFreq
-300 | 2.478000000 GHz
-40.0 it h 3 |
a0 bbb sid |
00 Stop Freq
' 2.500000000 GHz
-70n
Start 2.47800 GHz Stop 2.50000 GHz CF Step
Res BW 1.0 MHz #YBW 3.0 MHz Sweep 1.067 ms (8001 pts) 2.200000 MHz
MKR MODE| TRC SCL FUNCTION FUMCTION WIDTH FUMCTION WALUE & m Man
——_
[ 240350000GHz|  32136dBm| | [ ]
[ 250000000GHz|  50348dBm| | [ ] Frec Offset
- 0Hz

MSG STATUS

Restrict-band band-edge measurements_Hopping On_PEAK

Agilent Spectrum Analyzer - Swept SA

il RL RF SO6  AC SEMSE:PULSE ALIGH AUTO 0=2:55:50PM Oct 17, 2017

ICenter Freq 2.489000000 GHz | Avg Type: Log-Pwr TRACE[1 2345 6 Frequency
PNO: Fast —— Ttig:Free Run Avg|Hold: 10/10 THPE| I Wi
IFGain:Low #Atten: 30 dB DeT|F P PP P F
ot Ofrest 17 db MKkr3 2.500 000 00 GHz Auto Tune
10dBidiv_Ref 20.00 dBm -59.372 dBm
0o Center Freq
0.00 //n \\ 2.489000000 GHz
-10.0
=200 / \

/ \ StartFreq
=00 | 2.478000000 GHz
-40.0 \

00 2 3
00 \\AL _j Stop Freq
2500000000 GHz
700
Start 2.47800 GHz Stop 2.50000 GHz CF Step
Res BW 1.0 MHz H#VBW 330 Hz Sweep 52.27 ms (8001 pts) 2200000 MHz
MKR| MODE| TRC SCL FUMCTION FUMCTIOM WIDTH FUMCTIOM WALUE U_tO Man
1 .Il--——_
]
] Freq Offset
I ]
] ]
I ]
] ]
I ]
] ]
)




FCC Part 15.247 DA 00-705_Test Report

Agilent Spectrum Analyzer, - Swept 5A

Restrict-band band-edge measurements_Hopping On_PEAK

il RL RF SO0&  AC SEMSE:PULSE ALTGN AUTO 03:03:03PM Cct 17, 2017
ICenter Freq 2.357000000 GHz Avg Type: Log-Pur WACE[[ 23456 | reduency
PNO: Fast —»— Ttig:Free Run Avgl|Held: 10/10 TYPE I ikt
IFGainow  #Atten: 30 dB cerfP PRPPF
Auto Tune
Ref Offset 1.7 dB Mkr3 2.390 000 GHz
10 Bialv_Ref 20.00 dBm -48.333 dBm
0.0 1 Center Freq
0.00 fﬂ\ 2.357000000 GHz
-10.0 f
=200
! StartFreq
-300 2.310000000 GHz
-40.0 3
5010 ey FRPIPRP FPEY T SS R R AT ERES A oo iy
#00 StopFreq
2.404000000 GHz
700
Start 2.31000 GHz Stop 2.40400 GHz CF Step
Res BW 1.0 MHz #/BW 3.0 MHz Sweep 1.067 ms (8001 pts) 9.400000 MHz
MKR MODE| TRC SCL FUMCTION FUMCTION "WIDTH FUMCTIOMN WalLUE m Man
1 I 2, 402 167 GHz 4. 744 R N
)l N[ [ f| 2.310 000 GHz $10083dBm| [ ]
[ N[ [Ff] 2,390 000 GHz 48333d¢Bm| [ [ 0] Freq Offset
4 I - ] 0Hz
5 I
|
7
s I
o I
o |
11 O N
4
MSG STATUS

Agilent Spectrum Analyzer - Swept SA
il FRL RF S0 &

Restrict-band band-edge measurements_Hopping On_PEAK

SEMNSE:PULSE

ALIGH AUTO 03:02:55PM Oct 17, 2017

[Center Freq 2. 352000000 GHz | Avg Type: Log-Pwr TRAE[12345 6 Frequency
PNO: Fast —»— Trig:Free Run AvglHold: 10/10 TVPE | ki
IFGain:Low #Atten: 30 dB cerP PPPPP
Auto Tune
Ref Offset 1.7 dB Mkr3 2.390 000 GHz
10dBidiy _Ref 20.00 dBm -59.620 dBm
no Q Center Freq
0.00 [ \ 2.352000000 GHz
-100 ’
e 1 StartFreq
300 { 2.300000000 GHz
-40.0 J
500 5 3
600 < ’ ’ ./ Stop Freq
2.404000000 GHz
-70.0
Start 2.30000 GHz Stop 2.40400 GHz CF Step
Res BW 1.0 MHz #VBW 330 Hz Sweep 245.9 ms (8001 pts) 10.400000 MHz
MKR MODE| TRC SCL FUNCTIOM FUNCTIOM "WIDTH FUMNCTION “aLUE - m Man
III--———
| 2310000GHz| 60411dBm| [ [ |
I Freq Offset

2.390 000 GHz 59620 dBm
I

STATUS

0 Hz




FCC Part 15.247 DA 00-705_Test Report

Restrict-band band-edge measurements_Hopping On_PEAK

Agilent Spectrum Analyzer - Swept SA

RF SoQ  AC

SEMSE:PULSE

ALIGMAUTO

03:09:37 PM Oct 17, 2017

|Center Freq 2.489000000 GHz | Avg Type: Log-Pur macE[[23255 |  reauency
PHO: Fast —»= Trig: Free Run Avg|Held: 10/10 TYPE M Wbl
IFGain:Low #Atten: 30 dB vet|P PPPPP
et Offeet 17 dB MKr3 2.500 000 00 GHz|| ~ AuteTune
10 ngdiv Ref 20.00 dBm -47.050 dBm
1
10.0 Center Freq
0.00 //_ \ 2.489000000 GHz
-10.0 / \
e StartFreq
e 2.478000000 GHz
-40.0
-50.0
00 StopFreq
2.500000000 GHz
-70.0
Start 2.47800 GHz Stop 2.50000 GHz CF Step
Res BW 1.0 MHz #VBW 3.0 MHz Sweep 1.067 ms (8001 pts) 2.200000 MHz
MKF MODE| TRC| SCL b Y FUNCTION FUNCTION WIDTH FUMCTION WALUE m Man
@ N[ [f|  248013400GHz[  4648dBm| [ [ |
)d N | [ f|  248350000GHz| -31406dBm| | [ |
N[ [f]  250000000GHz[  47050dBm| [ [ ] Freq Offset
Yy - 1 0 Hz
|
] |
7
sl
ol
10 I
@ | [ | |
<
MSG STATUS

Restrict-band band-edge measurements_Hopping On_PEAK

Agilent Spectrum Analyzer - Swept SA
RF SO&  AC

ALIGM ALTO

03:02:50PM Oct 17, 2017

[Center Freq 2.489000000 GHz Avg Type: Log-Pwr TRACE[12 345 5 Frequency
PNO: Fast —»— Trig:Free Run Avg|Hold: 1010 TPE| M ikt
IFGain:Low #Atten: 30 dB DET|F FFPP P
e of Offeet 17 dB MKr3 2.500 000 00 GHzZ Auto Tune
10 dBidiv Ref 20.00 dBm -59.467 dBm
og
100 /&i CenterFreq
000 / \ 2.489000000 GHz
-10.0 / \
o0 / \ StartFreq
a0 / \ 2.478000000 GHz
-400 / \
-50.0 2 3
60.0 { StopFreq
' 2500000000 GHz
B
Start 2.47800 GHz Stop 2.50000 GHz CF Step
Res BW 1.0 MHz #VBW 330 Hz Sweep 52.27 ms (8001 pts) 2.200000 MHz
MER MODE TRC SCL b3 N FUNCTIOM FUMCTION WIDTH FUNCTIOM WaLLUE -~ m Man
(N N | [f| = 248021100GHz|  3.056 dBm|
[ N[ [f[  248350000GHz|  58.145 dBm|
N | [f[  250000000GHz|  59.467 dBm| Freq Offset
[ [ [ ] 0 Hz
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Restrict-band band-edge measurements_Hopping On_PEAK

Agilent Spectrum Analyzer - Swept SA
U RL RF 0@ AC SENSE:PULZE ALIGM AUTD 03:12:23PM Oct 17, 2017

[Center Freq 2.357000000 GHz | Avg Type: Log-Pwr mact[l 234585 |  Frequency
PNO: Fast —— Ttig:Free Run Avg[Hold: 10110 TPE|IV) ikt
IFGain:Low  MAtten: 30 dB oerfF FPPRP
et Offeet 17 4B Mkr3 2.390 000 GHz][ ~ AutoTune
19 dBiciy _Ref 20.00 dBm -49.791 dBm
100 : Center Freq
000 f'\\ 2357000000 GHz
-10.0 I
=200 rl \
J StartFreq
0 2.310000000 GHz
400 | 3 |
£0.0 M.“. e
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